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67434 Fixed Mount Assembly 
Item Part Qty Description Item Part Qty Description 

1 P2066 1 Top Bracket – Driver Side ns 68801 1 Bolt Bag 
2 P2067 1 Top Bracket – Passenger Side     

68801 Bolt Bag 
4 90039 4 3/8-16 x 1 Hex Cap Screw G5 9 91105 8 1/2 Flat Washer 
5 91333 6 3/8-16 Hex Locknut GB 10 91335 4 ½-13 Hex Locknut GB 
6 66456 2 3/8-16 x 1-1/4 Hex Cap Screw G5 11 90048 4 5/16-18 x 1-1/4 Hex Cap Screw G5 
7 90315 2 3/8 Flat Washer 12 90313 4 5/16 Flat Washer 
8 90575 4 1/2-13 x 1-1/4 Hex Cap Screw G5 13 91332 4 5/16-18 Hex Locknut GB 

    G = Grade                                                                                   ns = not shown 
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